ITEM NO. PART NUMBER Description (Spec) QTY. CARE & MAINTENANCE
- VBR-208 EASE TUBE 32 34" 3 FOR KAY PARK, 1,2, 5, 7 & 8 SERIES BICYCLE RACKS
z Periodically (at least once a year) check to make sure all plastic caps, bolts
2 8VBR-201A TIRE RAIL 96" 4 and nutlg are in place and tight. Replacement parts may be purchased by
" calling Kay Park-Rec Corp.
3 DVBR-1 JLEG | at1-800-553-2476.
4 5082-SA2 MAIN TIRE RACK 96" 2
5 HEX-3/8x4 HEX BOLT 3/8" x 4"
6 LOCKW-3/8 LOCK WASHER 3/8"
7 NUT-3/8 NUT 3/8"
8 ABR-207 SLEEVE
9 HEX-3/8x512 HEX BOLT 3/8"x 5 1/2"
10 HEX-3/8X214 HEX BOLT 3/8"x 2 1/4"
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DESC. 14 DOUBLE VERTICAL BIKE RACK (GALV.TUBE FRAME)
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IMPORTANT: LEAVE THE NUTS LOOSE UNTIL ALL ARE IN PLACE.

SEE ANCHOR KIT DETAIL PAGE IF YOU ARE USING THE ANCHOR KIT #1100
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| JATTACH §' RAILS i

SLEEVE
TIRE RAIL 96"

OCK WASHER 3/8"

HEX BOLT 3/8" x 4"

BASE TUBE 32 3/4"

TIRE RAIL 96"

3) ATTACH RACKS.
HEX BOLT 3/8" x 4"

NUT 3/8"
LOCK WASHER 3/8"

HEX BOLT 3/8" x 4"

NUT 3/8"
LOCK WASHER 3/8"
HEX BOLT 3/8" x 4"

LOCK WASHER 3/8"
NUT 3/8"

/ 4) ATTACH THREE ) LEGS AND TOP OF RACK.

IF USING ANCHORS USE
THESE HOLES ON EACH SIDE.
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NUT 378"  [DESC. 16" DOUBLE VERTICAL BIKE RACK (GALV.TUBE FRAME)
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